Page 1 of 3

TMH1450H (1999 & Before)

DRIVE

"

1
un

(=]
/ \. p ﬂ c N

v__ dod

n_ﬁn_\."“"

A
AT s
ur..e Wy &

N p 3
o A ..“.A ? \{l.m
v \ ,.xu w huwa D, umw
wvﬂm. W

4
] VY @w/ / __M
Mw.f.“/r // o o v
Y ety 0@ Sy
. - "
v Mw.n.lwy 6 5
[ 7]
\ o™

\H.H.N‘ /
Z \\“ 77
/ \\\\\ >
mm .,R 4

—

“_, %

n ,.ﬂ, ,”wu
QN

i

) w2
2o
A/ o=

A @
-
/(\ #W
—--aTmy
MYA
\ {
,ﬂw Ml



George
Note
same as 944.609150 drive


TMH1450H (1999 & Before) Page 2 of 3
DRIVE
Ref#  Part Number Qty  Description

1  SUPPLIER CHECK WITH SUPPLIER
3 143995 PULLEY.TRANSAXLE
8 165619 ROD.SHIFT.FENDER.ADJ.LT.CRD
9 167162 CLUTCH.ELEC.EVX

10 76020416 PIN COTTER 1/8

14 10040400 LOCKWASHER

16 73800500 NUT

18 74780616 BOLT

19 73800600 NUT

20 150280 BOLT.7/16-20X4.25

21  106933X KNOB T (1/2-HOLE)

22 165688 ROD.BRAKE.CRD

23 154978 BRACKET.CLUT.MTG.

24 73350600 NUT

25 106888X SPRING ROD LT

26 19131316 WASHER

27 76020412 COTTER PIN

28 145204 ROD.BRAKE.PARK.LT

29 71673 PLUNGER CAP T

30 130807 TRANSAXLE MTG BKT

32 74760512 BOLT

33 72140506 BOLT

34 165496 SHAFT.ASM.PEDAL.FOOT.CRD

35 120183X NYLON BEARING

36 19211616 WASHER LT

37 1572H SUB=2882J

38 165936 PULLEY.FLAT

39 74760644 BOLT

40  4470J SPACERT

42 19131312 WASHER

47 127783 SUB= 139245

48 154407 BELLCRANK.CLUTCH

49  123205X RETAIN BELT

50 74760624 SUB= 74930624

51 73680600 SUB= 73690600

52 73680500 SUB= 73690500

53  105710X "LINK, CLUTCH T"

55  105709X "SPRING, RETURN LT"

56 74760620 SUB= 74780620

57 165632 "V-BELT.KEV.112""

61 17490612 SCREW

62  8883R PEDAL COVER T

63 145868 PULLEY.CLUTCH.EVX

65 10040700 LOCKWASHER

66 154778 KEEPER-BELT

71 140158 STRAP TORQ LH HYD

73 156347 "STRAP-TORQUE,RH"

74 121199X SPACER SPLIT

75  121749X WASHER

76 12000001 E-RING LT

77  123583X SQUARE KEY

78  121748X WASHER

81 165585 ASM.SHAFT



TMH1450H (1999 & Before) Page 3 of 3
DRIVE
Ref#  Part Number Qty  Description
82  123782X "SPRING, TORSION"
83 19171216 WASHER
84 165629 LINK.TRANSAXLE
94 140462 "FAN 7" HYDRO"
95 165935 CNTRL.ASM.BYPASS.HYDRO
96  4497H RETAINER M
100 19111216 WASHER M
102 141322 WASHER BELLEVILLE
103 73940800 SUB= 73360800
104 140156 ARM CONTROL HYDRO
105 71070516 SCREW CAP 5/16-18
145 74490540 BOLT.HEX.FLGHD
146 74490536 BOLT.HEX.FLGHD.
147 74490524 BOLT.HEX.FLGHD
150 165850 BUSHING.BELLCRANK.GRD.DR
151 19133210 WASHER
153 74760516 SUB= 77394
156 166002 WASHER.SRRTD.5/16
157 153236 "BOLT,SHOULDER"
158 165589 BRKT.SHIFT.MOUNT
159 165494 HUB.SHIFT
160 19292016 WASHER
161 72140406 BOLTT
162 73680400 SUB= 73690400
163 74780416 NLA
164 19091010 WASHER.5/8X.281X10GA
165 165623 BRKT.PIVOT.LEVER
166 166880 SCREW.5/16-18X5/8
167 165588 BRKT.SUPT.SHIFT.CRD
168 165492 BOLT.SHOULDER.5/16-18X.561
169 165580 PLATE.FASTENING
171 17490608 SCREW LT
172 165541 LINK.SHAFT.CRD.HYDRO
173 165934 BKRT.HYDRO.BYPASS.CRD
174 10090400 SUB= 10040400
175 165931 SPRING.BYPASS.CRD
176 19070816 WASHER
177 165932 KEEPOER.FLAT.IDLER
178 165933 KEEPER.BELT.IDLER
179  120958X WASHER
180 165630 PULLEY.FLAT.IDLER
181 165797 BRKT.IDLER.GRD.DR.CRD
182 165634 "KEEPER.BELT.2.5"".0OD.CRD"
183 165626 PULLEY.V-IDLER
184 17490644 SCREW.HXWSH.3/8
185 165587 SHAFT.ASM.SHIFTER.FRT.CRD
186 165614 HUB.TAPERED.ROUND.CRD
187 17490620 SCREW
188  110436X SUB=9151R



